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The Safest Ropes
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Mahagaon Road, Betegaon, Boisar (East),
Taluka: Palghar, Dist. Thane, Maharashtra- 401501.

CERTIFICATE

OF TEST AND EXAMINATION OF ROPE

P.0. No s P.0. 21/066
Certificate No 2 ACL/611/2021-2022
Loil Bale No ] 23
invoice No : 20050/2024-2022
DNV-GL Cert No H N1422U25
Coil Id No : 21DS003378
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TESTRESULTS

Size = 48 MM
Construction : s 8 - Strands
Woeight (KGS) : 2290
Length (MTRS) = 220
Minimum Breaking Load (KGF) : 39500

We do hereby certify that the above mentioned Ropes have been made as
Per Standard BS EN 1SO 2307: 2019 and found to comply with.
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For Axiom Cordages Limited

Manager (Tech.) Quality %Essurance Dept




